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A% SeAM SeAH Steel Corp. 7 = 7 o
| COMMODITY H.F.¥ STER. PIPE >=) Al OF | =z e, IUFERCO SA
A E A (F)M| of S| 3, oA
| SPECIFICATION : API 5L B(PSL1) HEAD OFFICE: SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, smn. KOREA _SHIPPER SEAN STEEL, CORPORATION
POHANG PLANT: 14-1. JANGHEUNG-DONG, NAM-GU, Pmms -
AT N0, | e LB A& ¢ % QUANTITY ; ¥ 2
) ORDER SIZE e ZZ(FI/T) REMARK
e »l E-PCS‘?: . TOTAL lmxlrm A WEIGHT
21 |(sioiik0)| BBE 14" X0.500 " X 40.000 FT T 1 4,520,000 FT| . 147.840
22 (sﬁfm”ffw) BRE 4" X 0.500 " X 40.000 PT 16 640.000 PT| . 20.947 r—“'“”(;’—*”@?_' P i ‘Y |
23 |(singiaaoio)| BBE 6" X0.500 * X 40.000 FT . 52 ~ 2,000,000 FT| . 78.18 B el e
24 |(siurooms0)| BBE 16 * X0.500 * X 40.000 FT 7| | =so.000er| | 10.52
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? *1-BBE:Black Beveled End(30*) =G GOOD 'Tr:Tracc * THIS CERTIFICATE IS
N *1 = »11: | 4| «2-U:Weld Seam Ultrasonic Test : 8
O | Refer To | £ | u5-H:Heat(Ladle) Analysis, P:Product Analysis =7-2:X100, 3:X1000 : ISSUED ACCORDING TO EN 10204 3.1
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Surveyor : {WE HEREDY CERTIFY THAT THE MATERIAL HERE(N. HAS BEEN WADE AND TEGTED IN ACCORDANCE WITH Manager of Q.M Dept. -
ABOVE SPECIFICATION AND THE RESULTS OF ALl TEST ARE ACCEPTABLE.) ?
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